Index Part Part Name
No. Number or Description Qty
1 M17015-1AZ Shell Assy, Upper 1
2z M16679 Deflector, Heat B I
3 M16887-6 Combustion Chamber 1
M11084-27 Screw (Combustion
‘ Chamber attaching,
front) 4
4 M16656-3 Ceilland Bushing Assy 1
5 M16660 Bracket, Photo Cell 1
MI10908-1 Screw 2.
6 M16803-4 Burner Head Assy
1
- MIi1084-27 Screw (Bumer Head to
Combustion Chamber) 3
7 M16804 AirLine 1
8 M12461-27 ~  Screw (Air linc
retaining) 1
9 M24717 Clamp (Airline) i
10 WLM3 LockwasherNo. 10 1
11 NPE3C Nut, Plain No. 10-32 1
12 Mi6871 Strap, Retainer 1
M11084-27 Serew (Retainer Strap
to Lowet Shelly - - 2
13 MI7058 Fan, 16° Fitch 1
SF4-2-12K Setscrew, Soc. hd., cup
pt., 1/4-28 (Fan 10
Motor Shaft) 2
14 MI78759 Motor Package Assy. 1
I5 Mi6661 Clamp, Motor 4
16 HC4-10C Screw (Motor Clamps} 2
17 WEMA4 . Lockwasher, 1/4 in..
{Motor Clamps) ’ 2
I8 NPCAC Nut, Hex, 1/4-20
(Motor Clammps) ?
19  MIGR10AZ Shell, Lower 1
20 MII084-27 Screw (Upper
Shell to Lower Shell) 8
21 M11271-6 Nut, Tinncrman
(Upper Shell to Lower Shell) 8
z ;ﬁﬁé‘iﬂ &?:ﬁ‘{gﬁl‘;;ﬂi“g;’;;’;, © ! HEATER GENERAL ASSEMBLY, EXPLODED VIEW
Lower Shell and Fuel Tank) 4 )
23 1000576 Grommet (Cables and Leads 31 MI3942-7 Cennector (Wire Nuy :
thru Lower Shell) 2 M13942-5 Connector (Wire Nut) 2
24 1000577 Grommet (Leads to Motor 32 M9900-77 Wire Assy. (te capacitor) 1
and Capacilor) 2 33 M23284 Cap. Fuel Tank 1
25 M12650-1 Capacitor 1 14 M27547-01A Fuel Tank 1
26 MI12651-1 Clamp; Tinnerman 15 MI18053 Screen, Filler Neck i
(Capacitor Mounting) 1 36 MI0990-3 Bushing, Rubber (Fuel Filter
M11084-27 Screw (Capacitor Clamp to into Fuel Tank} f
(Motor Support Bracket) 1 37 M27417 Plug, Drain !
27 MI6S4S Bracket, Motor Support { 38 M28898-03 Safety Control Assembly !
M11084-27 Screw (Motor Support Bracket 39 MI2462-6 Relay. Starting I
to Lower Sheli and Fue! Tank) 4 RC2-2C Screw (Relay to
M15823-26 Screw (Service Cord grounding Relay Bracket} 2
to Motor Support Bracket) l WLM-3 Lockwasher 1
2B MIi6697-02 Transformer, 5000-Volt H 40 M25296-1 Bracket, Safety Control 1
M11084-27 Screw (Transformer to 41 M1i084-27 Screw !
Moator Support Bracket} 2 42 MI6615-1 Wiring Harmess Assembly 1
29 Mil1143-1 Bushing, Strain Relief (Service 43 M9900-80 Wire Assembly,
Cordto Lower Shell} 1 Safety Control t
30 M10813-74 Service (Extension) Cord 1 44 M9900-62 Wire Assembly 1
-
Index Part Part Name
No. Number or Descrption Qty.
1 MIS8133 Handle, Front 1 !
2 M15813-3 Handle, Rear t 4
3 Mi2831-3 Frame, Wheel Suppornt 1
4 M12345.33+ Screw, Oval hd.. 10-24 x
1-3{4in. 8
5 NTC-3C* Nut, Torque, Lock No. 10-24 8
[ M28526 Nut, Cap 2
7 M19294 Wheet z
g8 MI6801-2A Axle t
DFECALS
M24529 Decal, Tradename i
Mi819%6 Decal. Mfg. by 1
M27311-13 Decal, Model 1
M22743 Decal, Warning 1
M22898 Decal.N.P. 1
M27234 Decal. Wiring 1
1

M25325 Decal, Reset




P

: 0 gL: Q1505 Spec.No. 3194614
4 O - O p m O D *
1
3
{ Figure 3. Motar Package Assembly Index Part Part Name
: No.  Number or Description Qty.
: M17875-9 Moter Package Assembly
4
4 1
h M16675G2 . Pump and Filter Pars
Package i
1 M16545 . . EndCover, Filter ]
2 M12461-31 . . Screw {(Filter End
Cover to Pump
End Cover) 4
3 WLEI-3 . . Lockwasher, Internal
No. 10 4
4 MI12179 . . Intake Air Filter 1
5 MI12244-1 . . Output Filter Assy. 1
6 MI11637 . . Filter, Lint |
7 M12233 . . End Cover, Pump
(Port Plate) |
8 Mi2461.34 . . Screw (End Cover to
Motor) ]
9 WLI-3 . . Lockwasher, Internal.
No. 1% 3
0 MB643-3 . . Bilade 4
1 M22456-3 . . Rotor t
12 M22009 .. Insert 1
13 M8645-3 . . Pump Body 13
i4 FHPF3-7C . . Screw (Pump
Body to Motor 2
15 MS976 . . Connector, Male 1
16 M22997 . . Plug 1
17 M27694 .. Screw, Pressure
Adjustment 1
18 MI10993-1 . . Spring, Compression
(Pressure Relief) t
19 M8%40 . . Ball, 1/4in. dia. 1
Burner H . 20 M17814-6 . Motor i
cad Assembly %3 M16675-2 Kit, Pump and Filter 1
G>I _
Index Pant Part Name -
No. Number or Description Qty.
M 16803-4 Burner Head Assembly Ref.
1 MI6790-12 Filter Tube :
2 M 19630 Filter, Fuel 1
3 M 13849 . Nut, Flare 1
4  MIi6741-18 . Ring.Retaining §
M16787-3 . Nozzle Adapter Assy. "
5 Mi16791 . . Connector. Male |
6 M5976 . . Cennector, Malc |
7 M8882 . . Sieeve, Nozzle Seal 1
8 MI65Y-] . . Washer, Nozzle Seal 2
9 Mi0805-1 . . Spring, Nozzle Seal 1 SPE,CIF!CATIONS
0 MIs022 . . Nozzle. Aspirating, /
1.0gph 1 Output Rating (BTU per HOUS) < veevenmonrmsensnns 150,000
1 M16535 . . Adapter, Nozzle i
12 Mio9s2-2 . Spark Plug { Amerage 5.0
3 M23090 - Body. Burner i -
5
9.5
PHOTO 7
CELL
ot s
T DU 1.
o
rilivey wike o Fuel Consumption, Approx. 1.0
+— ] “TUL_nizm UU.S. Gallons per [ A b
Pty -
P Electrical Requirements s
e
CIRCUIT
BREARER

Figure 5, Wiring Diagram



